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1,849 GHz 1.850 GHz 200.000 kHz 1.84992 GHz -37.33 dém -24.33 dB 1,915 GHz 1.916 GHz 200.000 kHz 191500 GHz -37.40 dém -24.40 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86470 GHz 63 dBm -30.63 dB 1,916 GHz 1,925 GHz 1.000 MHz 191614 GHz -34.24 dBm -21.24 dB
I ] [ ] (] ) e
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saranis. FCC RF Test Report Report No. : FG422203B

LTE Band 25/ 20MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum

u? Spectrum v
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purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -40.41 dém t27.41 d8 1,895 GHz 1,915 GHz 100.000 kHz 1,91391 GHz 16.53 dBm -13.47 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -26.70 dBm -13.70 d& 1.915 GHz 1.916 GHz 200.000 kHz 1.91504 GHz -26.28 dBm -13.28 dB
1,850 GHz 1.870 GHz 100.000 kHz 1.85107 GHz 16.36 dBm -13.64 d& 1,016 GHz 1,025 GHz 1,000 MHz 1,91604 GHz -40,02 dBm -27.92 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru

Spectrum I:Ivn

Ref Level 25.60 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 2560 dém  Offset 560 dp Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 avgpwr
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-40 dBm 40 dBm.
-50 dBm -50 dBm
.60 dBm -60 dBm
-70 dBm -70 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
jpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1,840 GHz 1.849 GHz 1,000 MHz 1.84845 GHz -25.80 dBm -12.80 d& 1,895 GHz 1,915 GHz 100,000 kHz 1,00053 GHz -2.40 dem -32.40 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84979 GHz -30.80 dBm -17.80 dB 1,915 GHz 1.916 GHz 200.000 kHz 1.91522 GHz -31.84 dBm -16.94 db
1,850 GHz 1.870 GHz 100.000 kHz 1.86823 GHz 47 dBm -32.47 dB 1,916 GHz 1,925 GHz 1.000 MHz 1,91604 GHz -26.44 dBm -13.44 dB
I ] [ ] (] ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422203B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum [ spec o
Ref Level 0.00 d8m Offset 5.60 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 5.60 d2 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Tmuk PABS Limit rimmk PAES
10 d4RA—FELRIOUS JINE ARS DARS 10 dgRF—fRLBIOUS | INE_ARS pARS
| SPURIOUS_LINE_ABS,
20 dBm
-30 dBm
i -40 dBm
et S At =0 e, i, S Dt i iad
-60 deém
-70 dém
-80 dBm
-390 dBém
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | F | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -51.70 dBm -38.70 dB 30.000 MHz 1.000 GHz 1.000 MHz 583.76062 MHz -51.60 dBm -38.60 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82006 GHz -52.13 dém -39.13 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.62066 GHz -51.55 dém -38.65 d&
1.820 GHz 3.000 GHz 1.000 MHz 2.96635 GHz -50.70 dBm -37.70 d& 1.820 GHz 3.000 GHz 1.000 MHz 2.53665 GHz -50.68 dém -37.68 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90892 GHz -46.63 dBm -32.63 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.91992 GHz -46.61 dBm -33.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68629 GHz -46.02 dém -33.03 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70229 GHz -45.03 dém -32.93 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.6683% GHz -41.47 dBm -28.47 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.96852 GHz -41.61 dBm -28.61 dB
- -~
L JU J L J J 4 wa

Highest Channel / QPSK

Spectrum
Ref Level 0.00 dem Offset 5.60 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dehR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
A ALV e AT o
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -51.74 dBm -38.74 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.21514 GHz -51.97 dBm -38.97 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.50822 GHz -50.51 dBm -37.51 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91292 GHz -46.39 dBm -33.39 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.10486 GHz -45.91 dBm -32.91 dB
13,000 GHz 19,500 GHz 1.000 MHz 17.66289 GHz -41.40 dBm -28.40 db
)y t i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422203B

LTE Band 25 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec ) [ spectrum o
Ref Level 0.00 d8m  Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr
PABS Limit ihm.k PARS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | F | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -51.69 dBm -38.69 dB 30.000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -51.87 dém -38.87 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63157 GHz -52.00 dém -39.00 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.64879 GHz -52.02 dém -30.02 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.60251 GHz -50.53 dBm -37.53 d8 1.920 GHz 3.000 GHz 1.000 MHz 2.63706 GHz -50.57 dBm -37.57 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -46.62 dBm -33.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91842 GHz -46.55 dBm -33.55 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69829 GHz -45.70 dém -32.79 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.14436 GHz -45.87 dém -32.87 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.67239 GHz -41.31 dBm -28.31 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.67389 GHz -41.26 dBm -28.26 dB
-7 - ~7 v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422203B

LTE Band 25/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec ) [ spectrum o
Ref Level 0.00 d8m Offset 5.60 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 5.60 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr
PAES Limit ihm.k PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | F | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 987.63868 MHz -51.82 dBm -38.82 dB 30.000 MHz 1.000 GHz 1.000 MHz 564.37031 MHz -51.82 dBm -38.82 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.69664 GHz -52.05 dBém -39.05 d& 1.000 GHz 1.840 GHz 1.000 MHz 1.60891 GHz -51.87 dém -38.87 d&
1.820 GHz 3.000 GHz 1.000 MHz 2.63238 GHz -50.62 dBm -37.62 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.63706 GHz -50.52 dam -37.52 di
3.000 GHz 9.000 GHz 1.000 MHz 6.94742 GHz -46.54 dBm -32.54 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.89543 GHz -46.44 dBm -33.44 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.10186 GHz -45.93 dem -32,93 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.12986 GHz -45.97 dém -32.97 de
13.000 GHz 19.500 GHz 1.000 MHz 17.6723% GHz -41.17 dBm -28.17 dB 13.000 GHz 15.500 GHz 1.000 MHz 15.97502 GHz -41.24 dBm -28.24 dB
- T -~ T
L JU J L L ( )l J L b e
23:04:33 23:10:1
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 984.24538 MHz -51.81 dBm -38.81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80621 GHz -52.20 dBm -39.20 dB
1,920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -46.55 dBm -33.55 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93742 GHz -46.46 dBm -33.46 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.12136 GHz -45.91 dBm -32.91 dB
13,000 GHz 19,500 GHz 1.000 MHz 17.65439 GHz -41.54 dBm -28.54 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422203B

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec ) 2| |[ spectrum w
Ref Level 0.00 d8m  Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | F | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.60820 MHz -51.76 dBm -38.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 954.19040 MHz -51.54 dBm -38.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83079 GHz -51.65 dBm -38.65 di 1.000 GHz 1.840 GHz 1.000 MHz 1.59085 GHz -51.08 dém -38.08 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.53521 GHz -50.62 dBm -37.62 d8 1.920 GHz 3.000 GHz 1.000 MHz 2.61691 GHz -50.66 dBm -37.66 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93792 GHz -46.39 dBm -33.39 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -46.29 dBm -33.29 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.12436 GHz -45.96 dém -32.96 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.68720 GHz -46.00 dém -33.00 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.99052 GHz -41.38 dBm -28.38 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.66739 GHz -41.28 dBm -28.28 dB
-7 - ~7 v
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Ref Level 0.00 dem Offset 5.60 d@ Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

Limit ¢heck PABS

10 dehR NE_ABS PASS

| SPURIOUS_LINE_ABS_

-20 dem

-30 dBm

-40 dBm a

P s MWMMU VAW

-50 — et

-60 dBm

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 870.81209 MHz -51.89 dBm -38.89 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.08963 GHz -52.22 dBm -39.22 dB
1,920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -42.42 dBm -29.42 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93342 GHz -46.59 dBm -33.59 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.11386 GHz -45.87 dBm -32.87 dB
13,000 GHz 19,500 GHz 1.000 MHz 15.98952 GHz -41.44 dBm -28.44 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422203B

LTE Band 25/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec ) [ spectrum o
Ref Level 0.00 d8m  Offset 5.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr
PABS Limit ihm.k PARS
INE_ABS DARS 10 dgRF—fRLBIOUS | INE_ARS pARS
| SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | F | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.88556 MHz -51.94 dBm -38.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 972.61119 MHz -51.79 dém -38.79 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83079 GHz -43.43 dBm -35.43 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.57658 GHz -52.06 dém -30.06 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.63778 GHz -50.40 dBm -37.40 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.62375 GHz -50.57 dBm -37.57 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.95202 GHz -46.60 dBm -33.60 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92642 GHz -46.47 dBm -33.47 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.08986 GHz -45.94 dém -32.94 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.68370 GHz -45.78 dém -32.78 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.97902 GHz -41.31 dBm -28.31 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.67839 GHz -41.44 dBm -28.44 dB
-7 - ~7 v
L JU J L ). L J J 4 ) o

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
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Spurious Emissions

Range Low | Range Up |

RBW | Frequency

| Power Abs | ALimit |

30.000 MHz
1.000 GHz
1.920 GHz
3.000 GHz
9.000 GHz

13.000 GHz

1.000 GHz
1.840 GHz
3.000 GHz
9.000 GHz
13.000 GHz
19,500 GHz

1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

983.76062 MHz
1.58414 GHz
1.92090 GHz
6.75594 GHz

12.68829 GHz
17.67739 GHz

-51.71 dBm
-52.13 dBm
-44.95 dBm
-46.39 dBm
-45.89 dBm
-41.39 dBm

-38.71 dB
-39.13 dB
-31.95 dB
-33.39 dB
-32.89 dB
-28.39 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422203B

LTE Band 25/ 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec ) [ spectrum o
Ref Level 0.00 d8m Offset 5.60 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 5.60 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr
PABS Limit ihm.k PARS
INE_ABS DARS 10 dgRF—fRLBIOUS | INE_ARS pARS
[ SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
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-80 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | F | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz §20.39730 MHz -51.92 dBm -38.92 dB 30.000 MHz 1.000 GHz 1.000 MHz 597.81859 MHz -51.74 dBm -38.74 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -49.41 dBm -36.41 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63073 GHz -52.12 dém -30.12 d&
1.820 GHz 3.000 GHz 1.000 MHz 2.63526 GHz -50.70 dBm -37.70 d& 1.820 GHz 3.000 GHz 1.000 MHz 2.63130 GHz -50.50 dBm -37.50 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92942 GHz -46.38 dBm -32.38 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.90842 GHz -46.34 dBm -32.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.12636 GHz -45.76 dem -32.76 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.12636 GHz -45.84 dém -32.84 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.65389 GHz -41.48 dBm -28.48 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.66885 GHz -41.53 dBm -28.53 dB
- T -~ T
L J J 1 . { J1 ] 1 ) wo

Highest Channel / QPSK

Spectrum L
Ref Level 0.00 dem Offset 5.60 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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-20 dem
-30 dBm
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-60 dBm
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-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 981.33683 MHz -51.80 dBm -38.80 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60177 GHz -52.15 dBm -39.15 dB
1,920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -47.45 dBm -34.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90692 GHz -46.48 dBm -33.458 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71279 GHz -45.89 dBm -32.89 dB
13,000 GHz 19,500 GHz 1.000 MHz 17.67689 GHz -41.21 dBm -28.21 db
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saronas. FCC RF Test Report

Report No. : FG422203B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0026
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0009
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.48 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

LTE Band 26 / 15MHz

Mod.

QPSK

16QAM

640AM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Result

Middle CH

5.07

5.91

6.14

PASS

Mode

LTE Band 26 / 15MHz

Mod.

256QAM

Limit: 13dB

RB Size

Full RB

Result

Middle CH

6.58

PASS
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Middle Channel / Full RB/ 64QAM
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LTE Band 26

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

im = =
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
L] 14.95 dBm GLE 14.62 dBm
20da 5 034.7620 MHz 20da J', 040.7560 MHz
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OF B36.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 834,762 MH2 14.95 dBm ndB down 14,326 MHz M1 1 B40.756 MHz 14.62 d8m ndB down 14,206 MHz
T 1 829,277 MHz -11.62 dam nd@ 26.00 d& 1 1 529,307 MHz -11.18 dam nd@ 26.00 d&
T2 1 843,603 MH2 -11.20 dBm Q factor 58.3 T2 1 843,603 MH2 -11.59 dam Q factor 58.8
) )
L )| J L )| J -
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
L] 6.2+ dBm W] 15.60 dBm
10 d8m T ol ke S aien 11 A AN 26.00 dB 10 dom A e e 26.00 dB
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-40 dem—t -40 dém
50 dl -50 di
60 df 60 d
7o d 70 d
OF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 833,203 MH2 16.24 d8m ndB down 9.63 MHz M1 1 839.017 MHz 15.60 dBm ndB down 9.81 MHz
T 1 831,685 MHz -9.30 dBm nd@ 26.00 d& T1 1 831,625 MHz -10.34 dBm nd@ 26.00 d&
T2 1 841,315 MH2 -9.00 dBm q factor 86.5 T2 1 841.435 MH2 -10.44 dBm q factor 85.5
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L )| J - L )| J

LTE Band 26

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

pectrum o hectrum o
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o At 30dE SWT 10 ps @ VBW 300kH:  Mode auto FFT o Att 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |

M1 1 835,961 MH2 15.46 dBm ndB down 4,025 MHz M1 1 837,469 MHz 15.65 dBm ndB down 4,855 MHz

T 1 834,052 MHz -10.40 dBm nd@ 26.00 d& 1 1 834,102 MHz -10.46 dém nds 26.00 d&

T2 1 838,978 MH2 -10.45 dBm q factor 169.7 T2 1 838,958 MHz -10.57 dBm q factor 172.5
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L )| J - L )| J -
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LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o o
v v
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B37.0754 MH2 17.40 d8m 3.021 MHz M1 1 8363082 MHz 16.12 dBm ndB down 2,997 MHz
T 1 8349835 MHz -8.98 dBm 26.00 d& 1 1 535,0075 MHz -3.64 dBm nd@ 26.00 d&
T2 1 838.0045 MH2 -B.47 dBm 277.1 T2 1 838.0045 MH2 -10.07 dam Q factor 279.0
)
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 25.00 dom  Offset 5.00 db = RBW 30 khz RefLevel 25.00 dom  Offset 5.00 dé = RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.5811 MH2 17.25 dBm 12531 MHz M1 1 B836.8602 MHz 16.63 dBm ndB down 12755 MHz
T 1 835.6762 MHz -8.93 dBm 26.00 d& 1 1 835,865 MHz -9.17 dBm nd@ 26.00 d&
T2 1 8371294 MH2 -8.90 dBm 667.6 T2 1 837, 1406 MHZ -9.31 dBm Q factor 656.1
)
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Occupied Bandwidth
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LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ﬁ

pe m o <
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
L] 15.16 dBm L] 14.65 dBm
20 db v . 834.5220 MHz 20 dix ~ o - 832.9040 MHz
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 834,522 MH2 15.18 dBm M1 1 832,004 MHz 14.65 dBm
T 1 829,7867 MHz 9.67 dm Occ Bw 13.396603397 MHz 1 1 829,7268 MHz 10.26 dBm Occ Bw 13.4B6513487 MHz
T2 1 843, 1833 MHz 10.18 dam T2 1 8437133 MHZ 10.22 dam
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L )| J L )| J -

Middle Channel / 10MHz / QPSK

Middle Ch

annel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 25.00 dom  Offset 5.00 db = RBW 300 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 300 kHz

o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET

SGL Count 100/100 SGL Count 100/100

(@ 1Pk Max [0 35k Max
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value Function | Function Result |
M1 1 B40.696 MH2 16.86 dBm M1 1 839,897 MHz 16.17 dB8m
T 1 8319845 MHz 11.05 dBm Occ Bw 2.030969031 MHz 1 1 8319845 MHz 10.46 dém Occ Bw 2.050949051 MHz
T2 1 841.0155 MHz 10.73 dam T2 1 8410355 MHZ 10.84 dam
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pectrum w P =
Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 834,032 MH2 15.19 d8m M1 1 837,159 MHz 14.78 d8m
T 1 83426224 MHz 10.13 dBm Occ Bw 4.4B5514486 MHz 1 1 83426224 MHz 3.22 dbm Occ Bw 4.475524476 MHz
T2 1 83874775 MHZ 10.06 dam T2 1 83873776 MHZ 9.33 dam
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L )| J L )| J -
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LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.00 dom  Offset 5.00 db = RBW 100 khz RefLevel 25.00 dom  Offset 5.00 dé e RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
18.90 dBm GLE 16.45 dBm
2068 Tid e A §37.50700 MHz 2048 N X §35.51700 MHz
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OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,507 MHz 18.90 dBm M1 1 835,517 MHz 16.45 dBm
T 1 83515135 MHz 11.64 dBm Oce Bw 2.703296703 MHz T1 1 B35, 14535 MHz 10.49 dBm Oce Bw 2.715264715 MHz
T2 1 83785465 MHZ 12.43 dam T2 1 83786064 MHZ 9.95 darm
) )
L )| J L )| J 2

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ﬁ

Ref Level 25.00 dam

Offset 5.00 d& & RBW 30 kHz

ﬁ

Ref Level 25.00 dém

Offset 5.00 dB & RBW 30 kHz

o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
= CETEN] 16.25 dBm T CETEN] 19,64 dBm
2068 A - 0649440 MHz 2048 ‘ " . £6.69580 MHz
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OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 8364044 MH2 16.25 dBm M1 1 B836.6058 MHz 14.64 d8m
T 1 83595175 MHz 9.26 dBm Oce Bw 1.0BB111888 MHz T1 1 835.95734 MHz 7.32 dm Oce Bw 1.0B5314685 MHz
T2 1 837.03986 MHZ 9.65 darm T2 1 83704266 MHZ 9.23 darm
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L )| J L )| J -

Channel 26790 / 15MHz / QPSK

Channel 26790 / 15MHz / 16QAM

pectr Spectrum
Ref Level 25,00 dBm  Offset .00 cb & RBW J00 krz RefLevel 25.00 dem  Offset 5.00 B = RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 824,020 MHz 14.45 dBm M1 1 B25.618 MHz 13.40 dBm
T1 1 B17.2567 MHz 10.75 dam Occ Bw 13426573427 MHz 1 1 B17.2567 MHz .85 dbm Occ Bw 13456543457 MHz
T2 1 B30.6B33 MHz B8.82 dBm T2 1 B30.7133 MHz 9.38 dBm
i il
L )j J \ ] J V.
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru
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